MDAnderson Multiple Myeloma Cancer Center Disclaimer: This cleared

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

Note: Consider Clinical Trials as treatment options for eligible patients.



- History and physical
- CBC with differential, BUN, creatinine, electrolytes, LDH, calcium, albumin, beta-2 microglobulin, serum protein electrophoresis and immunofixation, serum free light chain assay (kappa and lambda), immunofixation, and quantitative immunoglobulins (IgG, IgM, IgA)
- 24 hour urine protein electrophoresis and immunofixation
- Skeletal survey
- PET/CT scan
- Unilateral bone marrow aspirate and biopsy
- Bone marrow immunohistochemistry
- Bone marrow flow cytometry
- Cytogenetics
- FISH (t(4:14), t(14:16), t(11:14), Del 13, Del 17p) Del 1p (CDKN2C), 1 q21 (CKS1B)
- Dental evaluation¹
- Lifestyle risk assessment²

If indicated:

- IgD and IgE
- Diagnostic imaging:
- MRI (avoid gadolinium if creatinine clearance less than 30 mL/minute)
- CT scan (consider avoiding intravenous contrast, if creatinine elevated)
- Bone densitometry
- Tissue biopsy to diagnose extraosseous plasmacytoma
- Congo red staining of bone marrow and abdominal fat pad for amyloidosis (with or without Electron Microscopy [EM])
- Serum viscosity
- Gene expression profile (GEP)

¹Screening evaluation prior to initiation of bisphosphantes and/or SCT

² See Physical Activity, Nutrition, and Tobacco Cessation algorithms; ongoing reassessment of lifestyle risks should be a part of routine clinical practice

³See Appendix A for Definitions

Copyright 2018 The University of Texas MD Anderson Cancer Center

Page 1 of 27



MDAnderson Multiple Myeloma Disclaimer: This algorithe

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

Note: Consider Clinical Trials as treatment options for eligible patients.

RESPONSE

STEM CELL TRANSPLANT

CONSOLIDATION/MAINTENANCE



¹ See Appendix D for Response Criteria

² See Appendix E for Considerations For Undergoing SCT

³ See Appendix B for Treatment

Page 2 of 27

MDAnderson Cancer Center Disclaimer: This algorithe

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

Note: Consider Clinical Trials as treatment options for eligible patients.

RESPONSE STEM CELL TRANSPLANT

CONSOLIDATION/MAINTENANCE



¹ See Appendix D for Response Criteria ² See Appendix B for Treatment

Page 3 of 27

Page 4 of 27

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithe

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

Note: Consider Clinical Trials as treatment options for eligible patients.

FOLLOW-UP/SURVEILLANCE



¹ If patient is in complete response, consider obtaining bone marrow biopsy to confirm minimal residual disease (MRD) status

Page 5 of 27

MDAnderson Multiple Myeloma Disclaimer: This algorithm

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

Note: Consider Clinical Trials as treatment options for eligible patients.

RELAPSE (PROGRESSIVE DISEASE) AFTER AUTOLOGOUS SCT

FOLLOW-UP/SURVEILLANCE



Relapse (progressive disease) greater than or equal to 1 year post autologous Salvage therapy¹ with or without autologous/allogeneic SCT SCT or any patient

¹ See Appendix B for Treatment

Page 6 of 27

Making Cancer History®

T Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX A: Definitions

Smoldering (Asymptomatic) Myeloma Both criteria must be met: • Serum monoclonal protein (IgG or IgA) greater than or equal to 30 g/L or urinary monoclonal protein greater than or equal to 500 mg per 24 hour and/or clonal bone marrow plasma cells 10-60% • Absence of myeloma defining events or amyloidosis Active (Symptomatic) Myeloma Clonal bone marrow plasma cells greater than or equal to 10% or biopsy-proven bony or extramedullary plasmacytoma¹ and any one or more of the following myeloma defining events: • Evidence of end organ damage that can be attributed to the underlying plasma cell proliferative disorder, specifically: • Hypercalcemia: serum calcium greater than 0.25 mmol/L (greater than 1 mg/dL) higher than the upper limit of normal or greater than 2.75 mmol/L (greater than 11 mg/dL) • Renal insufficiency: CrCl less than 40 mL per minute or serum creatinine greater than 177 µmol/L (greater than 2 mg/dL) • Anemia: hemoglobin value of greater than 20 g/L below the lower limit of normal, or a hemoglobin value less than 100 g/L \circ Bone lesions: one or more osteolytic lesions on skeletal radiography, CT, or PET/CT² • Any one or more of the following biomarkers of malignancy: • Clonal bone marrow plasma cell percentage¹ greater than or equal to 60% • Involved: uninvolved serum free light chain ratio³ greater than or equal to 100 • Greater than 1 focal lesions on MRI studies⁴

¹ Clonality should be established by showing k/λ-light-chain restriction on flow cytometry, immunohistochemistry, or immunofluorescence. Bone marrow plasma cell percentage should preferable be estimated from a core biopsy specimen; in case of a disparity between the aspirate and core biopsy, the highest value should be used.

² If bone marrow has less than 10% clonal plasma cells, more than one bone lesion is required to distinguish from solitary plasmacytoma with minimal marrow involvement

³ These values are based on the serum Freelite assay (The Binding Site Group, Birminham, UK). The involved free light chain must be greater than or equal to 100 mg/L.

⁴ Each focal lesion must be 5 mm or more in size

THE UNIVERSITY OF TEXAS MDAnderson Cancer Center Disclaimer: This algorithm.

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX B: Treatment

<u>Induction Therapy for Stem Cell Transplant</u> <u>Candidates:</u>	 <u>Primary Treatment for Non-Stem Cell Transplant Candidates:</u> Consider treatments indicated for stem cell transplant candidates plus ixazomib/lenalidomide/dexamethasone 						
 Preferred treatments: Carfilzomib/lenalidomide/dexamethasone Bortezomib/lenalidomide/dexamethasone Carfilzomib/cyclophosphamide/dexamethasone Bortezomib/cyclophosphamide/dexamethasone 	Consolidation/Maintenance Therapy: • Carfilzomib/lenalidomide/dexamethasone • Ixazomib/lenalidomide/dexamethasone • Bortezomib/lenalidomide/dexamethasone Salvage Therapy:	 Lenalidomide Ixazomib Bortezomib 					
 Carfilzomib/dexamethasone Bortezomib/dexamethasone Lenalidomide/dexamethasone 	 Bendamustine/bortezomib/dexamethasone Bendamustine/lenalidomideb/dexamethasone Bortezomib/cyclphosphamide/dexamethasone Bortezomib/lenalidomide/dexamethasone 	 Elotuzumab/bortezomib/dexamethasone Elotuzumab/lenalidomide/dexamethasone Ixazomib/dexamethasone Ixazomib/lenalidomide/dexamethasone 					
 Special considerations: If neuropathy, consider lenalidomide/dexamethasone containing therapy or carfilzomib containing regimen If renal impairment: Dose reduce lenalidomide according to guidelines Use carfilzomib with caution; close renal monitoring is warranted Check 2D echocardiogram or equivalent prior to use of carfilzomib to ensure adequate baseline ejection fraction (EF) If diabetic, consider low-dose dexamethasone-based combination of the prior of the	 Bortezomib/liposomal doxorubicin/dexamethasone Carfilzomib/bendamustine/dexamethasone Carfilzomib/cyclophosphamide/dexamethasone Carfilzomib (twice weekly)/dexamethasone Carfilzomib (weekly)/dexamethasone Carfilzomib/lenalidomide/dexamethasone Cyclophosphamide/lenalidomide/dexamethasone Daratumumab Daratumumab/bortezomib/dexamethasone Daratumumab/lenalidomide/dexamethasone Daratumumab/lenalidomide/dexamethasone Daratumumab/lenalidomide/dexamethasone 	 Lenalodimide/dexamethasone Panobinostat/bortezomib/dexamethasone Panobinostat/carfilzomib Panobinostat/lenalidomide/dexamethasone Pomalidomide¹/bortezomib/dexamethasone Pomalidomide¹/carfilzomib/dexamethasone Pomalidomide¹/cyclophosphamide/dexamethasone Pomalidomide¹/dexamethasone Pomalidomide¹/elotuzumab/dexamethasone 					
Diabetes for diabetes management	 Consider in aggressive disease: Dexamethasone/thalidomide/cisplatin/doxorubicin/cyclophosphamide/etoposide (DT-PACE) with or without bortezomib (VTD-PACE) Modified hyperfractionated cyclophosphamide/bortezomib/doxorubicin/dexamethasone Proteasome inhibitor and immunomodulator combination for high risk disease 						

¹ Two prior therapies should include proteasome inhibitor and lenalodimide agent and have disease progression on or within 60 days of last therapy

Page 7 of 27

Page 8 of 27

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX C: Adjunctive Treatment

Bone Disease:

- Prior to starting bisphosphonate/denosumab:
- Comprehensive dental exam plus appropriate dentistry prior to treatment
- Treatment and resolution of active oral infections prior to treatment
- Check 25-hydroxyvitamin D and corrected serum calcium levels and supplement as needed
- Monoclonal Antibodies (denosumab) Preferred
- For prevention of skeletal-related events:
- Denosumab 120 mg SQ every 4 weeks
- Monitoring during therapy:
- Check serum creatinine, calcium, phosphorus and magnesium during the first weeks of therapy initiation
- CrCl less than 30 mL/minute: use is not recommended¹

Bisphosphonates (pamidronate and zoledronic acid)

- Zoledronic acid 4 mg every 3 months (preferred) and pamidronate 90 mg once monthly for 2 years, then re-evaluate. If skeletal related event (SRE) occurs, reinstitute treatment.
- All patients treated with bisphosphonate should receive a greater than or equal to 2 hour infusion of pamidronate and greater than or equal to 15 minute infusion of zoledronic acid.
- Renal impairment dose adjustments:
- Zoledronic acid
 - CrCl 50 60 mL/minute: reduce dose to 3.5 mg $\,$
 - CrCl 40 49 mL/minute: reduce dose to 3.3 mg
 - CrCl 30 39 mL/minute: reduce dose to 3 mg
 - CrCl less than 30 mL/minute: use is not recommended
- \circ Pamidronate consider dose reduction to 30 mg 60 mg if creatinine greater than 3 mg/dL or creatinine clearance less than 30 mL/minute

Bone Disease – continued

- Monitoring during therapy:
- Check creatinine prior to each infusion (hold bisphosphonate if creatinine has risen greater than or equal to 0.5 mg/dL change or twice the baseline value if original creatinine was less than 1.4 mg/dL)
- Every 3-6 months check for albuminuria; if greater than 500 mg/24 hours hold treatment until return to baseline. If reinitiating, infuse zoledronic acid over 30 minutes and pamidronate over 4 hours.
- Discontinue bisphosphonates if osteonecrosis of the jaw develops

Infection:

- Intravenous immunoglobulin therapy should be considered in the setting of recurrent life-threatening infection, hypogammaglobulinemia, and/or if greater than or equal to 3 infections/year
- Consider pneumococcal vaccinations (PCV13 and PPSV23) per CDC guidelines
- Consider annual influenza vaccine
- Consider high-dose influenza vaccine for patients greater than or equal to 65 years old and patients who have previously undergone a SCT
- Herpes zoster prophylaxis is indicated for patients treated with proteasome inhibitors, daratumumab, and/or high dose dexamethasone
- $\circ\,$ Consider use in patients receiving elotuzumab
- Consider avoiding concomitant quinolone therapy for patients on bortezomib-containing regimens
- Antifungal, antibacterial, and anti-zoster prophylaxis is indicated for patients receiving hyperfractionated cyclophosphamide-based therapy
- See Appendix F for post-transplant infection prophylaxis and vaccination schedule

CDC = Centers for Disease Control and Prevention ¹Patients with CrCl less than 30 mL/minute were excluded in myeloma studies

PCV13 = pneumococcal conjugate vaccine PPSV23 = pneumococcal polysaccharide vaccine

Continue on next page

Page 9 of 27

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithe

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX C: Adjunctive Treatment - continued

Renal Dysfunction:

- Maintain hydration to avoid renal failure
- Avoid use of nonsteroidal anti-inflammatory drugs (NSAID)
- Avoid gadolinium if creatinine clearance less than 30 mL/minute
- Avoid iodine IV contrast

Coagulation/thrombosis:

• Patients receiving thalidomide, lenalidomide, or pomalidomide and dexamethasone and/or anthracyclines should be given appropriate thromboprophylaxis according to the International Myeloma Working Group Guideline

Hypercalcemia:

- Prompt treatment with steroid containing chemotherapy
- Hydration, furosemide, and/or calcitonin
- Bisphosphonates
- Dose adjustments for renal impairment not required

Symptomatic Hyperviscosity:

• Plasmapheresis should be used as adjunctive therapy

GI Prophylaxis:

• Patients receiving steroids should receive prophylaxis with a proton pump inhibitor or H₂-receptor antagonist

Radiation Therapy:

- Low-dose radiation therapy (20-30 Gy) can be used as palliative treatment for uncontrolled pain, impending or overt pathologic fracture, and/or impending or overt cord compression
- Limited involved sites should be used to decrease the impact of radiation on stemcell harvest and potential future treatments

Orthopedic or Neurosurgical:

- Consider vertebroplasty or kyphoplasty for symptomatic vertebral compression fractures
- Consultation with orthopedic surgery should be sought as appropriate for impending or overt long bone fractures
- Consultation with neurosurgery should be sought in the setting of impending or overt spinal cord compression or vertebral column instability

Page 10 of 27

THE UNIVERSITY OF TEXAS MDAnderson Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX D: Response Criteria for Multiple Myeloma

Standard IMWG Criteria	Response Criteria				
Stringent complete response	 Complete response as defined below plus normal FLC ratio and absence of clonal cells in bone marrow biopsy by immunohistochemistry (k/λ ratio less than or equal to 4:1 or greater than or equal to 1:2 for k and λ patients, respectively, after counting greater than or equal to 100 plasma cells) 				
Complete response	• Negative immunofixation on the serum and urine and disappearance of any soft tissue plasmacytomas and less than 5% plasma cells in bone marrow aspirates				
Very good partial response	 Serum and urine M-protein detectable by immunofixation but not on electrophoresis or greater than or equal to 90% reduction in serum M-protein plus urine M-protein level less than 100 mg per 24 hours 				
Partial response	 Greater than or equal to 50% reduction of serum M-protein plus reduction in 24 hour urinary M-protein by greater than or equal to 90% or to less than 200 mg per 24 hours If the serum and urine M-protein are unmeasurable, a greater than or equal to 50% decrease in the difference between involved and uninvolved FLC levels is required in place of the M-protein criteria If serum and urine M-protein are unmeasurable, and serum-free light assay is also unmeasureable, greater than or equal to 50% reduction in plasma cells is required in place of M-protein, provided baseline bone marrow plasma-cell percentage was greater than or equal to 30%. In addition to these criteria, if present at baseline, a greater than or equal to 50% reduction in the size (SPD) of soft tissue plasmacytomas is also required. 				
Minimal response	• Greater than or equal to 25% but less than or equal to 49% reduction of serum M-protein and reduction in 24 hour urine M-protein by 50-89%. In addition to the above listed criteria, if present at baseline, a greater than or equal to 50% reduction in the size (SPD) of soft tissue plasmacytomas is also required.				
Stable disease	• Not recommended for use as an indicator of response; stability of disease is best described by providing the time-to-progression estimates. Not meeting criteria for complete response, very good partial response, partial response, minimal response, or progressive disease.				

IMWG = International Myeloma Working Group

SPD = sum of the produce of the maximal perpendicular diameters of measured lesions

Continue on next page

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Disclaimer: This algorithm has been developed for MD Anderson use

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX D: Response Criteria for Multiple Myeloma - continued

Standard IMWG Criteria	Response Criteria					
Progressive disease	 Any one or more of the following criteria: Increase of 25% from lowest confirmed response value in one or more of the following criteria: Serum M-protein (absolute increase must be greater than or equal to 0.5 g/dL) Serum M-protein increase greater than or equal to 1 g/dL, if the lowest M component was greater than or equal to 5g/dL Urine M-protein (absolute increase must be greater than or equal to 200 mg/24 hour) In patients without measurable serum and urine M-protein levels, the difference between involved and uninvolved FLC levels (absolute increase must be greater than 10 mg/dL) In patients without measurable serum and urine M-protein levels and without measurable involved FLC levels, bone marrow plasma cell percentage irrespective of baseline status (absolute increase must be greater than or equal to 10%) Appearance of a new lesion(s), greater than or equal to 50% increase from nadir in SPD of greater than 1 lesion, or greater than or equal to 50% decrease in the longest diameter of a previous lesion greater than 1 cm in short axis Greater than or equal to 50% increase in circulating plasma cells (minimum of 200 cells per µL) if this is the only measure of disease 					
Clinical relapse	 Clinical relapse requires one or more of the following criteria: Direct indicators of increasing disease and/or end organ dysfunction (CRAB features) related to the underlying clonal plasma-cell proliferative disorder. It is not used in calculation of time to progression-free survival but is listed as something that can be reported optionally or for use in clinical practices: Development of new soft tissue plasmacytomas or bone lesions (osteoporotic fractures do not constitute progression) Definite increase in the size of existing plasmacytomas or bone lesions. A definite increase is defined as a 50% (and greater than or equal to 1 cm) increase as measured serially buy the SPD of the measurable lesion Hyperviscosity related to serum paraprotein 					
Relapse from complete response (to be used only if the end point is disease-free survival	 Any one or more of the following criteria: Reappearance of serum or urine M-protein by immunofixation or electrophoresis Development of greater than or equal to 5% plasma cells in the bone marrow Appearance of any other sign of progression (i.e., new plasmacytoma, lytic bone lesions, or hypercalcaemia see above) 					
Relapse from MRD negative (to be used only if the end point is disease-free survival	 Any one or more of the following criteria: Loss of MRD negative state (evidence of clonal plasma cells on NGF or NGS or positive imaging study for recurrence of myeloma) Reappearance of serum or urine M-protein by immunofixation or electrophoresis Development of greater than or equal to 5% clonal plasma cells in the bone marrow Appearance of any other sign of progression (i.e., new plasmacytoma, lytic bone lesion, or hypercalaemia) 					

CRAB features = calcium elevation, renal failure, anaemia, lytic bone lesions Copyright 2018 The University of Texas MD Anderson Cancer Center *Continued on next page*

Page 11 of 27

THE UNIVERSITY OF TEXAS MDAnderson Cancer Center Disclaimer: This algorithm I

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX D: Response Criteria for Multiple Myeloma - continued

IMWG MRD Criteria	Response Criteria				
Sustained MRD-negative	• MRD negativity in the marrow (NGF or NGS or both) and by imaging as defined below, confirmed minimum of 1 year apart. Subsequent evaluations can be used to further specify the duration of negativity (e.g., MRD-negative at 5 years).				
Flow MRD-negative	• Absence of phenotypically aberrant clonal plasma cells by NGF on bone marrow aspirate using the EuroFlow standard operation procedure for MRD detection in multiple myeloma (or validated equivalent method) with a minimum sensitivity of 1 in 10 ⁵ nucleated cells or higher				
Sequencing MRD-negative	• Absence of clonal plasma cells by NGS on bone marrow aspirate in which presence of a clone is defined as less than two identical sequencing reads obtained after DNA sequencing of bone marrow aspirates using the LymphoSIGHT platform (or validated equivalent method) with a minimum sensitivity of 1 in 10 nucleated cells or higher				
Imaging plus MRD-negative	• MRD negativity as defined by NGF or NGS plus disappearance of every area of increased tracer uptake found at baseline or a preceding PET/CT or decrease to less mediastinal blood pool SUV or decrease to less than that of surrounding normal tissue				

MRD = minimal residual disease

NGF = next-generation flow

NGS = next-generation sequencing

SUV = maximum standardized uptake value

Page 12 of 27

Page 13 of 27

THE UNIVERSITY OF TEXAS MDAnderson Cancer Center Disclaimer: This algorithm has be

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX E: Considerations For Undergoing Autologus SCT

Clinical Eligibility Criteria

- No uncontrolled cardio/pulmonary conditions
- Adequate peripheral venous access or adequate option for central venous access for autologous apheresis donors
- Negative pregnancy test for women of child-bearing potential
- No known allergy to cytokines if cytokines are to be used
- Patients with sickle cell anemia and other hemoglobinopathies are candidates for autologous stem cell transplant as long as their clinical condition permits the collection of sufficient stem cells
- Labs:
- WBC recommend greater than 3 K/microliter (minimum greater than 2 K/microliter)
- Platelets recommend greater than 75 K/microliter (minimum greater than 50 K/microliter)
- Negative pregnancy test for women of child-bearing potential
- No known allergy to cytokines if cytokines are to be used

Clinical Suitability Criteria

- Durie Salmon stage (should be II or III to qualify)
- Partial response to prior therapy (defined as a 50% decrease either in measurable serum and/or paraprotein or in bone marrow infiltration sustained for at least one month)
- Adequate cardiac, renal, pulmonary, and hepatic function

Page 14 of 27

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithe

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX F: Post-SCT Infection Prophylaxis and Vaccination Schedule (Adults)

Antibacterial Prophylaxis

- Levofloxacin 500 mg IV/PO once daily, starting Day -1 or if patient neutropenic at start of chemotherapy/admission (ANC less than or equal to 1 K/microliter)
- Continue until ANC is greater than 1 K/microliter after engraftment or until patient becomes febrile
- Adjust dose for CrCl less than 50 mL/minute
- Alternative options (*i.e.*, allergy or intolerance to fluoroquinolones)
- Cefpodoxime 200 mg PO twice daily, starting Day -1 or if patient neutropenic at start of chemotherapy/admission (ANC less than or equal to 1 K/microliter)

Antifungal Prophylaxis

- Fluconzaole 400 mg PO/IV daily from Day -1 until engraftment
- Alternative options (*i.e.*, allergy or intolerance to azoles)
- Caspofungin 50 mg IV once daily
- Prior history of mold infection:
- Voriconazole 200 mg PO twice daily
- Posaconazole 300 mg PO once daily

PCP Prophylaxis

Start by engraftment (Day +30 and ANC greater than 1.5 K/microliter) and continue for at least 6 months after transplant

- First line option: sulfamethoxazole/trimethoprim (Bactrim)
- Consider initiation of folic acid 1 mg PO once daily when patients started on Bactrim prophylaxis
- Bactrim DS (800/160 mg) 1 tablet PO daily on Monday, Wednesday, and Friday or
- Bactrim SS (400/80 mg) 1 tablet PO daily or
- Bactrim DS (800/160 mg) 1 tablet PO daily (reserve for patients with history of toxoplasmosis, history of toxoplasmosis IgG positive, or PCP)

• Second line options (if sulfa intolerant):

Consider sulfamethoxazole/trimethoprim desensitization in patients with mild rash or unknown reaction to sulfa

- Inhaled pentamidine 300 mg every 21-28 days via Respirgard II nebulizer
- Pentamidine 4 mg/kg IV over 90 minutes every 21 days
- Atovaquone 1500 mg PO once daily
- Dapsone 100 mg PO once daily
 - Test for G6PD deficiency prior to initiation of therapy
 - Avoid if history of life threatening reaction to sulfamethoxazole/trimethoprim

Antiviral Prophylaxis

- Herpes simplex virus (HSV)
- Valacyclovir 500 mg PO daily starting Day -1 and continue for 6-12 months after transplant
- Alternative option: acyclovir 400 mg PO twice daily
- If patient unable to take medications by mouth:
- Acyclovir 250 mg/m² or 5 mg/kg IV every 12 hours
- Patients with severe mucositis: acyclovir 250 mg/m² or 5 mg/kg IV every 8 hours
- Adjust for renal impairment
- Varicella zoster virus (VZV)

Patients with a history of shingles or VZV seropositive

- Valacyclovir 500 mg PO twice daily, starting Day -1 for 1 year
- Alternative option: acyclovir 800 mg PO twice daily
- \circ If patient unable to take medications by mouth: acyclovir 250 mg/m² or 5 mg/kg IV every 8 hours

Continue on next page

Page 15 of 27

THE UNIVERSITY OF TEXAS MDAnderson Cancer Center Disclaimer: This algorithm.

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX F: Post-SCT Infection Prophylaxis and Vaccination Schedule (Adults) - continued

		Time Post Transplant					
Vaccine	Dose/Route	6 months	8 to 9 months	12 months	14 months	18 months	Greater than or equal to 24 months
Pneumococcal conjugate (PCV, Prevnar 13 [®])	0.5 mL IM	Х	Х	Х		X (if GVHD)	
Pneumococcal polysaccharide (PPSV23, Pneumovax [®])	0.5 mL SC or IM					X (if no GVHD)	
Haemophilus influenzae (Hib)	0.5 mL IM	Х	Х	Х			
Diphtheria, tetanus, acellular pertussis (DTaP) ^{1,2}	0.5 mL IM	Х	X	Х			
Inactive polio (IPV) ²	0.5 mL SC or IM	Х	Х	Х			
Hepatitis B (HepB)	 Less than or equal to 19 years: 0.5 mL IM Greater than or equal to 20 years: 1 mL IM 	Х	Х	Х			
Seasonal influenza ³ (September to January/February)	 6-35 months: 0.25 mL IM Greater than or equal to 3 years: 0.5 mL IM 	X					

¹ May substitute Tdap if DTaP unavailable

² DTaP and IPV may be given via the combination Kinrix[®] at the same intervals per chart above

³ Continue yearly for life

Continue on next page

Page 16 of 27

MDAnderson Multiple Myeloma Disclaimer: This algorithm

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

APPENDIX F: Post-SCT Infection Prophylaxis and Vaccination Schedule (Adults) - continued

Optional Vaccines¹

		Time Post Transplant					
Vaccine	Dose/Route	6 months	8 to 9 months	12 months	14 months	18 months	Greater than or equal to 24 months
Measles, mumps, and rubella (MMR – <i>live vaccine</i>)	0.5 mL SC	Contraindicated in patients less than 24 months post- SCT, on immunosuppression, and/or active GVHD					Х
Varicella virus vaccine ² (Varivax [®] – <i>live vaccine</i>)	0.5 mL SC						Х
Human papilloma virus ³ (HPV, Gardasil 9 [®])	0.5 mL IM			Х	Х		Х
Meningococcal conjugate vaccine (MCV4, Menactra [®])	0.5 mL IM			Х			
Meningococcal type B vaccine (Bexsero [®])	0.5 mL IM			X^4			
Hepatitis A (Havrix [®])	 Less than or equal to 18 years: 0.5 mL IM Greater than or equal to 19 years: 1 mL IM 				Х		Х

² At the present, there is insufficient data to recommend the new recombinant varicella zoster vaccine (Shingrix[®]). Use is unlikely to be harmful and more evaluation is currently underway.

³ For male and female patients age 9 to 26 years

⁴ Two doses 4 weeks apart

¹ For live attenuated vaccines, patients must be greater than 2 years post SCT, greater than 1 year off immunosuppression, and greater than 8 months since IVIG

Page 17 of 27

Making Cancer History®

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithe Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS

The following is not meant to be a comprehensive list of available effective treatments for myeloma. Myeloma treatments are changing rapidly and new treatments and added information regarding previous treatment treatments are available frequently. As a result, updates should be taken into consideration and for similar reasons, regimens reported only by abstract have been included on this reference list.

- Anderson, K. C., Jagannath, S., Jakubowiak, A., Lonial, S., Raje, N., Alsina, M., ... Richardson, P. (2009). Lenalidomide, bortezomib, and dexamethasone in relapsed/refractory multiple myeloma (MM): Encouraging outcomes and tolerability in a phase II study. Journal of Clinical Oncology, 27(15S), 8536.
- Arnulf, B., Pylypenko, H., Grosicki, S., Karamanesht, I., Leleu, X., van de Velde, H., ... Moreau, P. (2012). Updated survival analysis of a randomized phase III study of subcutaneous versus intravenous bortezomib in patients with relapsed multiple myeloma. *Haematologica*, 97(12), 1925-1928.
- Attal, M., Harousseau, J. L., Facon, T., Guilhot, F., Doyen, C., Fuzibet, J. G., ... Voillat, L. (2003). Single versus double autologous stem-cell transplantation for multiple myeloma. New England Journal of Medicine, 349(26), 2495-2502.
- Attal, M., Harousseau, J. L., Stoppa, A. M., Sotto, J. J., Fuzibet, J. G., Rossi, J. F., ... Payen, C. (1996). A prospective, randomized trial of autologous bone marrow transplantation and chemotherapy in multiple myeloma. New England Journal of Medicine, 335(2), 91-97.
- Attal, M., Lauwers-Cances, V., Marit, G., Caillot, D., Moreau, P., Facon, T., ... Decaux, O. (2012). Lenalidomide maintenance after stem-cell transplantation for multiple myeloma. New *England Journal of Medicine*, 366(19), 1782-1791.
- Auner, H. W., Szydlo, R., Rone, A., Chaidos, A., Giles, C., Kanfer, E., ... Apperley, J. F. (2013). Salvage autologous stem cell transplantation for multiple myeloma relapsing or progressing after up-front autologous transplantation. Leukemia & Lymphoma, 54(10), 2200-2204.
- Avet-Loiseau, H., Leleu, X., Roussel, M., Moreau, P., Guerin-Charbonnel, C., Caillot, D., ... Kolb, B. (2010). Bortezomib plus dexamethasone induction improves outcome of patients with t (4; 14) myeloma but not outcome of patients with del (17p). Journal of Clinical Oncology, 28(30), 4630-4634.
- Barlogie, B., Kyle, R. A., Anderson, K. C., Greipp, P. R., Lazarus, H. M., Hurd, D. D., ... Chapman, R. A. (2006). Standard chemotherapy compared with high-dose chemoradiotherapy for multiple myeloma: final results of phase III US Intergroup Trial S9321. Journal of Clinical Oncology, 24(6), 929-936.
- Baz, R. C., Martin, T. G., Lin, H. Y., Zhao, X., Shain, K. H., Cho, H. J., ... Nardelli, L. A. (2016). Randomized multicenter phase 2 study of pomalidomide, cyclophosphamide, and dexamethasone in relapsed refractory myeloma. Blood, 127(21), 2561-2568.
- Berdeja, J. G., Gregory, T. B., Faber, E. A., Matous, J. V., Hart, L. L., Mace, J. R., ... Flinn, I. W. (2015). A phase I/II study of the combination of panobinostat (PAN) and carfilzomib (CFZ) in patients (pts) with relapsed or relapsed/refractory multiple myeloma (MM): comparison of two expansion cohorts. Blood, 126(23), 1825.
- Berdeja, J. G., Hart, L. L., Mace, J. R., Arrowsmith, E. R., Essell, J. H., Owera, R. S., ... Flinn, I. W. (2015). Phase I/II study of the combination of panobinostat and carfilzomib in patients with relapsed/refractory multiple myeloma. Haematologica, 100(5), 670-676.
- Berenson, J. R., Lichtenstein, A., Porter, L., Dimopoulos, M. A., Bordoni, R., George, S., ... Blacklock, H. A. (1996). Efficacy of pamidronate in reducing skeletal events in patients with advanced multiple myeloma. New England Journal of Medicine, 334(8), 488-493. *Continued on next page*

Department of Clinical Effectiveness V4 Approved by The Executive Committee of Medical Staff 09/25/2018

Page 18 of 27

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Berenson, J. R., Lichtenstein, A., Porter, L., Dimopoulos, M. A., Bordoni, R., George, S., ... Blacklock, H. (1998). Long-term pamidronate treatment of advanced multiple myeloma patients reduces skeletal events. Myeloma Aredia Study Group. *Journal of Clinical Oncology*, 16(2), 593-602.
- Bredella, M. A., Steinbach, L., Caputo, G., Segall, G., & Hawkins, R. (2005). Value of FDG PET in the assessment of patients with multiple myeloma. *American Journal of Roentgenology*, 184(4), 1199-1204.
- Burzynski, J. A., Toro, J. J., Patel, R. C., Lee, S., Greene, R. E., Ochoa-Bayona, J. L., ... Freytes, C. O. (2009). Toxicity of a second autologous peripheral blood stem cell transplant in patients with relapsed or recurrent multiple myeloma. *Leukemia & Lymphoma*, 50(9), 1442-1447.
- Cavo, M., Petrucci, M. T., Di Raimondo, F., Zamagni, E., Gamberi, B., Crippa, C., ... Tacchetti, P. (2016). Upfront single versus double autologous stem cell transplantation for newly diagnosed multiple myeloma: an intergroup, multicenter, phase III study of the European Myeloma Network (EMN02/HO95 MM Trial). *Blood*, 128(22), 991.
- Cavo, M., Tacchetti, P., Patriarca, F., Petrucci, M. T., Pantani, L., Ceccolini, M., ... Tosi, P. (2008). Superior complete response rate and progression-free survival after autologous transplantation with up-front velcade-thalidomide-dexamethasone compared with thalidomide-dexamethasone in newly diagnosed multiple myeloma. *Blood*, 112, 158.
- Cavo, M., Tosi, P., Zamagni, E., Cellini, C., Tacchetti, P., Patriarca, F., ... Narni, F. (2007). Prospective, randomized study of single compared with double autologous stem-cell transplantation for multiple myeloma: Bologna 96 clinical study. *Journal of Clinical Oncology*, 25(17), 2434-2441.
- Chanan-Khan, A., Sonneveld, P., Schuster, M. W., Stadtmauer, E. A., Facon, T., Harousseau, J. L., ... Neuwirth, R. (2008). Analysis of herpes zoster events among bortezomib-treated patients in the phase III APEX study. *Journal of Clinical Oncology*, 26(29), 4784-4790.
- Child, J. A., Morgan, G. J., Davies, F. E., Owen, R. G., Bell, S. E., Hawkins, K., ... Selby, P. J. (2003). High-dose chemotherapy with hematopoietic stem-cell rescue for multiple myeloma. *New England Journal of Medicine*, 348(19), 1875-1883.
- Cook, G., Williams, C., Brown, J. M., Cairns, D. A., Cavenagh, J., Snowden, J. A., ... Cavet, J. (2014). High-dose chemotherapy plus autologous stem-cell transplantation as consolidation therapy in patients with relapsed multiple myeloma after previous autologous stem-cell transplantation (NCRI Myeloma X Relapse [Intensive trial]): a randomised, open-label, phase 3 trial. *The Lancet Oncology*, 15(8), 874-885.
- Crawley, C., Lalancette, M., Szydlo, R., Gilleece, M., Peggs, K., Mackinnon, S., ... Sureda, A. (2005). Outcomes for reduced-intensity allogeneic transplantation for multiple myeloma: an analysis of prognostic factors from the Chronic Leukaemia Working Party of the EBMT. *Blood*, 105(11), 4532-4539.
- Dadacaridou, M., Papanicolaou, X., Maltesas, D., Megalakaki, C., Patos, P., Panteli, K., ... Mitsouli-Mentzikof, C. (2007). Dexamethasone, cyclophosphamide, etoposide and cisplatin (DCEP) for relapsed or refractory multiple myeloma patients. *Journal of BU ON: Official Journal of the Balkan Union of Oncology*, 12(1), 41-44.
- De Lavallade, H., El-Cheikh, J., Faucher, C., Fürst, S., Stoppa, A. M., Coso, D., ... Mohty, M. (2008). Reduced-intensity conditioning allogeneic SCT as salvage treatment for relapsed multiple myeloma. *Bone Marrow Transplantation*, 41(11), 953-960.
- Dimopoulos, M. A., Lacy, M. Q., Moreau, P., Weisel, K. C., Song, K. W., Delforge, M., ... Yu, X. (2012). Pomalidomide in combination with low-dose dexamethasone: demonstrates a significant progression free survival and overall survival advantage, in relapsed/refractory MM: a phase 3, multicenter, randomized, open-label study. *Blood*, 120(21), LBA-6

Continued on next page Department of Clinical Effectiveness V4 Approved by The Executive Committee of Medical Staff 09/25/2018

Page 19 of 27

Making Cancer History

THE UNIVERSITY OF TEXAS

MDAnderson Multiple Myeloma

Cancer Center Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Dimopoulos, M. A., Moreau, P., Palumbo, A., Joshua, D., Pour, L., Hájek, R., ... Rosiñol, L. (2016). Carfilzomib and dexamethasone versus bortezomib and dexamethasone for patients with relapsed or refractory multiple myeloma (ENDEAVOR): a randomised, phase 3, open-label, multicentre study. *The Lancet Oncology*, 17(1), 27-38.
- Dimopoulos, M. A., Oriol, A., Nahi, H., San-Miguel, J., Bahlis, N. J., Usmani, S. Z., ... Plesner, T. (2016). Daratumumab, lenalidomide, and dexamethasone for multiple myeloma. New *England Journal of Medicine*, 375(14), 1319-1331.
- Dimopoulos, M., Spencer, A., Attal, M., Prince, H. M., Harousseau, J. L., Dmoszynska, A., ... Corso, A. (2007). Lenalidomide plus dexamethasone for relapsed or refractory multiple myeloma. New England Journal of Medicine, 357(21), 2123-2132.
- Dimopoulos, M., Terpos, E., Comenzo, R. L., Tosi, P., Beksac, M., Sezer, O., ... Niesvizky, R. (2009). International myeloma working group consensus statement and guidelines regarding the current role of imaging techniques in the diagnosis and monitoring of multiple Myeloma. Leukemia, 23(9), 1545-1556.
- Dispenzieri, A., Kyle, R., Merlini, G., Miguel, J. S., Ludwig, H., Hajek, R., ... Dimopoulos, M. (2009). International Myeloma Working Group guidelines for serum-free light chain analysis in multiple myeloma and related disorders. *Leukemia*, 23(2), 215-224.
- Durie, B. G., Harousseau, J. L., Miguel, J. S., Blade, J., Barlogie, B., Anderson, K., ... Ludwig, H. (2006). International uniform response criteria for multiple myeloma. Leukemia, 20(9), 1467-1473.
- Durie, B., Hoering, A., Rajkumar, S. V., Abidi, M. H., Epstein, J., Kahanic, S. P., ... Orlowski, R. Z. (2015). Bortezomib, lenalidomide and dexamethasone vs. lenalidomide and dexamethasone in patients (pts) with previously untreated multiple myeloma without an intent for immediate autologous stem cell transplant (ASCT): results of the randomized phase III trial SWOG S0777. Blood, 125(23), 25.
- Durie, B. G., Waxman, A. D., D'Agnolo, A., & Williams, C. M. (2002). Whole-body 18F-FDG PET identifies high-risk myeloma. Journal of Nuclear Medicine, 43(11), 1457-1463.
- Dytfeld, D., Jasielec, J., Griffith, K. A., Lebovic, D., Vesole, D. H., Jagannath, S., ... Ahmed, A. (2014). Carfilzomib, lenalidomide, and low-dose dexamethasone in elderly patients with newly diagnosed multiple myeloma. *Haematologica*, 99(9), e162-e164.
- Fermand, J. P., Ravaud, P., Chevret, S., Divine, M., Leblond, V., Belanger, C., ... Boccacio, C. (1998). High-dose therapy and autologous peripheral blood stem cell transplantation in multiple myeloma: up-front or rescue treatment? Results of a multicenter sequential randomized clinical trial. Blood, 92(9), 3131-3136.
- Garderet, L., Polge, E., Kellil, C., Ova, J. G. O., Beohou, E., Labopin, M., & Mohty, M. (2015). Pomalidomide, Cyclophosphamide and Dexamethasone for Relapsed/Refractory Multiple Myeloma: A Retrospective Single Center Experience. Blood, 126(23), 1858.
- Gertz, M. A., Lacy, M. Q., Dispenzieri, A., Greipp, P. R., Litzow, M. R., Henderson, K. J., ... Fonseca, R. (2005). Clinical implications of t (11; 14)(q13; q32), t (4; 14)(p16. 3; q32), and-17p13 in myeloma patients treated with high-dose therapy. *Blood*, 106(8), 2837-2840.
- Greipp, P. R., Miguel, J. S., Durie, B. G., Crowley, J. J., Barlogie, B., Bladé, J., ... Lahuerta, J. J. (2005). International staging system for multiple myeloma. Journal of Clinical Oncology, 23(15), 3412-3420.

Continued on next page

Page 20 of 27

MDAnderson Multiple Myeloma THE UNIVERSITY OF TEXAS **Cancer** Center

Making Cancer History

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Halasa, N. B., Savani, B. N., Asokan, I., Kassim, A., Simons, R., Summers, C., ... Wang, L. (2016). Randomized double-blind study of the safety and immunogenicity of standard-dose trivalent inactivated influenza vaccine versus high-dose trivalent inactivated influenza vaccine in adult hematopoietic stem cell transplantation patients. Biology of Blood and Marrow Transplantation, 22(3), 528-535.
- Himelstein, A. L., Foster, J. C., Khatcheressian, J. L., Roberts, J. D., Seisler, D. K., Novotny, P. J., ... Velasco, M. R. (2017). Effect of Longer-Interval vs Standard Dosing of Zoledronic Acid on Skeletal Events in Patients With Bone Metastases: A Randomized Clinical Trial. Jama, 317(1), 48-58.
- International Myeloma Working Group. Thrombotic prophylaxis guidelines. Retrieved November 3, 2017, from http://imwg.myeloma.org.
- Jadvar, H., & Conti, P. S. (2002). Diagnostic utility of FDG PET in multiple myeloma. Skeletal Radiology, 31(12), 690-694.
- Jagannath, S., Barlogie, B., Berenson, J., Siegel, D., Irwin, D., Richardson, P. G., ... Adams, J. (2004). A phase 2 study of two doses of bortezomib in relapsed or refractory myeloma. British Journal of Haematology, 127(2), 165-172.
- Jagannath, S., Richardson, P. G., Barlogie, B., Singhal, S., Irwin, D., Srkalovic, G., ... SUMMIT/CREST Investigators. (2006). Bortezomib in combination with dexamethasone for the treatment of patients with relapsed and/or refractory multiple myeloma with less than optimal response to bortezomib alone. Haematologica, 91(7), 929-934.
- Jakubowiak, A. J., Dytfeld, D., Griffith, K. A., Lebovic, D., Vesole, D. H., Jagannath, S., ... Stockerl-Goldstein, K. (2012). A phase 1/2 study of carfilzomib in combination with lenalidomide and low-dose dexamethasone as a frontline treatment for multiple myeloma. Blood, 120(9), 1801-1809.
- Jakubowiak, A., Offidani, M., Pégourie, B., De La Rubia, J., Garderet, L., Laribi, K., ... Carella, A. M. (2016). Randomized phase 2 study: elotuzumab plus bortezomib/dexamethasone vs bortezomib/dexamethasone for relapsed/refractory MM. Blood, 127(23), 2833-2840.
- Jimenez-Zepeda, V. H., Mikhael, J., Winter, A., Franke, N., Masih-Khan, E., Trudel, S., ... Reece, D. E. (2012). Second autologous stem cell transplantation as salvage therapy for multiple myeloma: impact on progression-free and overall survival. Biology of Blood and Marrow Transplantation, 18(5), 773-779.
- Korde, N., Zingone, A., Kwok, M., Manasanch, E. E., Bhutani, M., Tageja, N., ... Landgren, O. (2013). Phase II clinical and correlative study of carfilzomib, lenalidomide, and dexamethasone followed by lenalidomide extended dosing (CRD-R) induces high rates of MRD negativity in newly diagnosed multiple myeloma (MM) patients. Blood, 122, 538.
- Korde, N., Zingone, A., Kwok, M., Manasanch, E. E., Costello, R., Zuchlinski, D., ... Yuan, C. (2012). Phase II clinical and correlative study of carfilzomib, lenalidomide, and dexamethasone (CRd) in newly diagnosed multiple myeloma (MM) patients. Blood, 120(21), 732.
- Kroger, N., Sayer, H. G., Schwerdtfeger, R., Kiehl, M., Nagler, A., Renges, H., ... Schmitz, N. (2002). Unrelated stem cell transplantation in multiple myeloma after a reduced-intensity conditioning with pretransplantation antithymocyte globulin is highly effective with low transplantation-related mortality. *Blood*, 100(12), 3919-3924.
- Kumar, S. K., Berdeja, J. G., Niesvizky, R., Lonial, S., Laubach, J. P., Hamadani, M., ... Kaufman, J. L. (2014). Safety and tolerability of ixazomib, an oral proteasome inhibitor, in combination with lenalidomide and dexamethasone in patients with previously untreated multiple myeloma: an open-label phase 1/2 study. The Lancet Oncology, 15(13), 1503-1512.
- Kumar, S., Flinn, I., Richardson, P. G., Hari, P., Callander, N., Noga, S. J., ... Estevam, J. (2012). Randomized, multicenter, phase 2 study (EVOLUTION) of combinations of bortezomib, dexamethasone, cyclophosphamide, and lenalidomide in previously untreated multiple myeloma. Blood, 119(19), 4375-4382. *Continued on next page*

Page 21 of 27

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithe

Making Cancer History

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Kumar, S., Giralt, S., Stadtmauer, E. A., Harousseau, J. L., Palumbo, A., Bensinger, W., ... San Miguel, J. (2009). Mobilization in myeloma revisited: IMWG consensus perspectives on stem cell collection following initial therapy with thalidomide-, lenalidomide-, or bortezomib-containing regimens. Blood, 114(9), 1729-1735.
- Kumar, S., Lacy, M. Q., Dispenzieri, A., Rajkumar, S. V., Fonseca, R., Geyer, S., ... Kyle, R. A. (2004). High-dose therapy and autologous stem cell transplantation for multiple myeloma poorly responsive to initial therapy. Bone Marrow Transplantation, 34(2), 161.
- Kumar, S. K., Laplant, B. R., Reeder, C. B., Roy, V., Buadi, F., Gertz, M. A., ... Mikhael, J. (2015). Randomized phase 2 trial of two different doses of ixazomib in patients with relapsed multiple myeloma not refractory to bortezomib. Blood, 126(23), 3050.
- Kumar, S., Paiva, B., Anderson, K. C., Durie, B., Landgren, O., Moreau, P., ... Dimopoulos, M. (2016). International Myeloma Working Group consensus criteria for response and minimal residual disease assessment in multiple myeloma. The Lancet Oncology, 17(8), e328-e346.
- Lacy, M. Q., Allred, J. B., Gertz, M. A., Hayman, S. R., Short, K. D., Buadi, F., ... Russell, S. J. (2011). Pomalidomide plus low-dose dexamethasone in myeloma refractory to both bortezomib and lenalidomide: comparison of two dosing strategies in dual-refractory disease. *Blood*, blood-2011-04-348896.
- Lazzarino, M., Corso, A., Barbarano, L., Alessandrino, E. P., Cairoli, R., Pinotti, G., ... Ferrari, D. (2001). DCEP (dexamethasone, cyclophosphamide, etoposide, and cisplatin) is an effective regimen for peripheral blood stem cell collection in multiple myeloma. Bone Marrow Transplantation, 28(9), 835-839.
- Lee, C. K., Barlogie, B., Munshi, N., Zangari, M., Fassas, A., Jacobson, J., ... Tricot, G. (2003). DTPACE: an effective, novel combination chemotherapy with thalidomide for previously treated patients with myeloma. Journal of Clinical Oncology, 21(14), 2732-2739.
- Leleu, X., Attal, M., Arnulf, B., Moreau, P., Traulle, C., Marit, G., ... Pegourie, B. (2013). Pomalidomide plus low-dose dexamethasone is active and well tolerated in bortezomib and lenalidomide-refractory multiple myeloma: Intergroupe Francophone du Myélome 2009-02. Blood, 121(11), 1968-1975.
- Lenhard, R. E., Oken, M. M., Barnes, J. M., Humphrey, R. L., Glick, J. H., & Silverstein, M. N. (1984). High-dose cyclophosphamide. An effective treatment for advanced refractory multiple myeloma. Cancer, 53(7), 1456-1460.
- Lentzsch, S., O'Sullivan, A., Kennedy, R. C., Abbas, M., Dai, L., Pregja, S. L., ... Agha, M. (2012). Combination of bendamustine, lenalidomide, and dexamethasone (BLD) in patients with relapsed or refractory multiple myeloma is feasible and highly effective: results of phase 1/2 open-label, dose escalation study. Blood, 119(20), 4608-4613.
- Lindsley, H., Teller, D., Noonan, B., Peterson, M., & Mannik, M. (1973). Hyperviscosity syndrome in multiple myeloma: a reversible, concentration-dependent aggregation of the myeloma protein. The American Journal of Medicine, 54(5), 682-688.
- Lonial, S., Richardson, P. G., Mateos, M. V., Weisel, K., Dimopoulos, M. A., Moreau, P., ... Palumbo, A. (2016). ELOQUENT-2 update: Phase III study of elotuzumab plus lenalidomide/ dexamethasone (ELd) vs Ld in relapsed/refractory multiple myeloma (RRMM)—Identifying responders by subset analysis. Journal of Clinical Oncology, 34, 15_suppl
- Lonial, S., Weiss, B. M., Usmani, S. Z., Singhal, S., Chari, A., Bahlis, N. J., ... Mazumder, A. (2016). Daratumumab monotherapy in patients with treatment-refractory multiple myeloma (SIRIUS): an open-label, randomised, phase 2 trial. The Lancet, 387(10027), 1551-1560.

Continued on next page

Page 22 of 27

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History®

ET Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Major, P., Lortholary, A., Hon, J., Abdi, E., Mills, G., Menssen, H. D., ... Seaman, J. (2001). Zoledronic acid is superior to pamidronate in the treatment of hypercalcemia of malignancy: a pooled analysis of two randomized, controlled clinical trials. *Journal of Clinical Oncology*, 19(2), 558-567.
- Maloney, D. G., Molina, A. J., Sahebi, F., Stockerl-Goldstein, K. E., Sandmaier, B. M., Bensinger, W., ... Bruno, B. (2003). Allografting with nonmyeloablative conditioning following cytoreductive autografts for the treatment of patients with multiple myeloma. *Blood*, 102(9), 3447-3454.
- McCarthy, P. L., Owzar, K., Hofmeister, C. C., Hurd, D. D., Hassoun, H., Richardson, P. G., ... Moreb, J. S. (2012). Lenalidomide after stem-cell transplantation for multiple myeloma. *New England Journal of Medicine*, 366(19), 1770-1781.
- Mellqvist, U. H., Gimsing, P., Hjertner, O., Lenhoff, S., Laane, E., Remes, K., ... Dahl, I. M. (2013). Bortezomib consolidation after autologous stem cell transplantation in multiple myeloma: a Nordic Myeloma Study Group randomized phase 3 trial. *Blood*, 121(23), 4647-4654.
- Moreau, P., Facon, T., Attal, M., Hulin, C., Michallet, M., Maloisel, F., ... Jaubert, J. (2002). Comparison of 200 mg/m 2 melphalan and 8 Gy total body irradiation plus 140 mg/m 2 melphalan as conditioning regimens for peripheral blood stem cell transplantation in patients with newly diagnosed multiple myeloma: final analysis of the Intergroupe Francophone du Myelome 9502 randomized trial. *Blood*, 99(3), 731-735.
- Moreau, P., Hulin, C., Caillot, D., Marit, G., Perrot, A., Garderet, L., ... Arnulf, B. (2016). Ixazomib-lenalidomide-dexamethasone (IRd) combination before and after autologous stem cell transplantation (ASCT) followed by ixazomib maintenance in patients with newly diagnosed multiple myeloma (NDMM): a phase 2 study from the intergroupe francophone du myélome (IFM). *Blood*, 128(22), 674.
- Moreau, P., Masszi, T., Grzasko, N., Bahlis, N. J., Hansson, M., Pour, L., ... Stoppa, A. M. (2015). Ixazomib, an investigational oral proteasome inhibitor (PI), in combination with lenalidomide and dexamethasone (IRd), significantly extends progression-free survival (PFS) for patients (Pts) with relapsed and/or refractory multiple myeloma (RRMM): the phase 3 Tourmaline-MM1 study (NCT01564537). *Blood*, 126(23), 727.
- Moreau, P., Pylypenko, H., Grosicki, S., Karamanesht, I., Leleu, X., Grishunina, M., ... Arnulf, B. (2011). Subcutaneous versus intravenous administration of bortezomib in patients with relapsed multiple myeloma: a randomised, phase 3, non-inferiority study. *The Lancet Oncology*, 12(5), 431-440.
- Morgan, G. J., Schey, S. A., Wu, P., Srikanth, M., Phekoo, K. J., Jenner, M., & Davies, F. E. (2007). Lenalidomide (Revlimid), in combination with cyclophosphamide and dexamethasone (RCD), is an effective and tolerated regimen for myeloma patients. *British Journal of Haematology*, 137(3), 268-269.
- Nair, B., van Rhee, F., Shaughnessy, J. D., Anaissie, E., Szymonifka, J., Hoering, A., ... Barlogie, B. (2010). Superior results of Total Therapy 3 (2003-33) in gene expression profilingdefined low-risk multiple myeloma confirmed in subsequent trial 2006-66 with bortezomib, lenalidomide and dexamethasone (VRD) maintenance. *Blood*, blood-2009-11-255620.
- Nanni, C., Zamagni, E., Celli, M., Caroli, P., Ambrosini, V., Tacchetti, P., ... Perrone, G. (2013). The value of 18F-FDG PET/CT after autologous stem cell transplantation (ASCT) in patients affected by multiple myeloma (MM): experience with 77 patients. *Clinical Nuclear Medicine*, 38(2), e74-e79.
- Niesvizky, R., Flinn, I. W., Rifkin, R. M., Gabrail, N. Y., Charu, V., Clowney, B., ... Corzo, D. (2010). Phase 3b UPFRONT study: safety and efficacy of weekly bortezomib maintenance therapy after bortezomib-based induction regimens in elderly, newly diagnosed multiple myeloma patients. *Blood*, 116(21), 619.

Continued on next page

Page 23 of 27

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History*

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Nooka, A. K., Kaufman, J. L., Muppidi, S., Langston, A., Heffner, L. T., Gleason, C., ... Lonial, S. (2014). Consolidation and maintenance therapy with lenalidomide, bortezomib and dexamethasone (RVD) in high-risk myeloma patients. Leukemia (08876924), 28(3), 690-693.
- Offidani, M., Corvatta, L., Maracci, L., Liberati, A. M., Ballanti, S., Attolico, I., ... Tosi, P. (2013). Efficacy and tolerability of bendamustine, bortezomib and dexamethasone in patients with relapsed-refractory multiple myeloma: a phase II study. *Blood Cancer Journal*, 3(11), e162.
- Olin, R. L., Vogl, D. T., Porter, D. L., Luger, S. M., Schuster, S. J., Tsai, D. E., ... Stadtmauer, E. A. (2009). Second auto-SCT is safe and effective salvage therapy for relapsed multiple myeloma. *Bone Marrow Transplantation*, 43(5), 417-422.
- Orchard, K., Barrington, S., Buscombe, J., Hilson, A., Prentice, H. G., & Mehta, A. (2002). Fluoro-deoxyglucose positron emission tomography imaging for the detection of occult disease in multiple myeloma. *British Journal of Haematology*, 117(1), 133-135.
- Orlowski, R. Z., Nagler, A., Sonneveld, P., Bladé, J., Hajek, R., Spencer, A., ... Spicka, I. (2007). Randomized phase III study of pegylated liposomal doxorubicin plus bortezomib compared with bortezomib alone in relapsed or refractory multiple myeloma: combination therapy improves time to progression. *Journal of Clinical Oncology*, 25(25), 3892-3901.
- Paiva, B., Vidriales, M. B., Cerveró, J., Mateo, G., Pérez, J. J., Montalbán, M. A., ... de las Heras, N. (2008). Multiparameter flow cytometric remission is the most relevant prognostic factor for multiple myeloma patients who undergo autologous stem cell transplantation. *Blood*, 112(10), 4017-4023.
- Paludo, J., Mikhael, J. R., LaPlant, B. R., Halvorson, A. E., Kumar, S., Gertz, M. A., ... Kapoor, P. (2017). Pomalidomide, bortezomib, and dexamethasone for patients with relapsed lenalidomide-refractory multiple myeloma. *Blood*, 130(10), 1198-1204.
- Palumbo, A., Avet-Loiseau, H., Oliva, S., Lokhorst, H. M., Goldschmidt, H., Rosinol, L., ... Bringhen, S. (2015). Revised international staging system for multiple myeloma: a report from International Myeloma Working Group. *Journal of Clinical Oncology*, 33(26), 2863-2869.
- Palumbo, A., Cavallo, F., Gay, F., Di Raimondo, F., Ben Yehuda, D., Petrucci, M. T., ... Genuardi, M. (2014). Autologous transplantation and maintenance therapy in multiple myeloma. *New England Journal of Medicine*, 371(10), 895-905.
- Palumbo, A., Rajkumar, S. V., San Miguel, J. F., Larocca, A., Niesvizky, R., Morgan, G., ... Dimopoulos, M. A. (2014). International Myeloma Working Group consensus statement for the management, treatment, and supportive care of patients with myeloma not eligible for standard autologous stem-cell transplantation. *Journal of Clinical Oncology*, 32(6), 587-600.
- Raje, N., Terpos, E., Willenbacher, W., Shimizu, K., Garcia-Sanz, R., Durie, B., ... Roodman, G. D. (2018). Denosumab versus zoledronic acid in bone disease treatment of newly diagnosed multiple myeloma: an international double-blind, double-dummy, randomised, controlled, phase 3 study. *Lancet Oncology*, 19, 370-381.
- Rajkumar, S. V., Dimopoulos, M. A., Palumbo, A., Blade, J., Merlini, G., Mateos, M. V., ... Landgren, O. (2014). International Myeloma Working Group updated criteria for the diagnosis of multiple myeloma. *The Lancet Oncology*, 15(12), e538-e548.
- Rajkumar, S. V., Jacobus, S., Callander, N. S., Fonseca, R., Vesole, D. H., Williams, M. E., ... Eastern Cooperative Oncology Group. (2010). Lenalidomide plus high-dose dexamethasone versus lenalidomide plus low-dose dexamethasone as initial therapy for newly diagnosed multiple myeloma: an open-label randomised controlled trial. *The Lancet Oncology*, 11(1), 29-37.

Rajkumar, S. V., Landgren, O., & Mateos, M. V. (2015). Smoldering multiple myeloma. Blood, 125(20), 3069-3075.

Continued on next page

Department of Clinical Effectiveness V4 Approved by The Executive Committee of Medical Staff 09/25/2018

Page 24 of 27

MDAnderson Multiple Myeloma THE UNIVERSITY OF TEXAS Cancer Center

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Rawstron, A. C., Child, J. A., de Tute, R. M., Davies, F. E., Gregory, W. M., Bell, S. E., ... Ross, F. M. (2013). Minimal residual disease assessed by multiparameter flow cytometry in multiple myeloma: impact on outcome in the Medical Research Council Myeloma IX Study. Journal of Clinical Oncology, 31(20), 2540-2547.
- Reeder, C. B., Reece, D. E., Kukreti, V., Chen, C., Trudel, S., Hentz, J., ... Zepeda, V. H. J. (2009). Cyclophosphamide, bortezomib and dexamethasone induction for newly diagnosed multiple myeloma: high response rates in a phase II clinical trial. Leukemia, 23(7), 1337-1341.
- Reeder, C. B., Reece, D. E., Kukreti, V., Chen, C., Trudel, S., Laumann, K., ... Mikhael, J. R. (2010). Once-versus twice-weekly bortezomib induction therapy with CyBorD in newly diagnosed multiple myeloma. *Blood*, 115(16), 3416-3417.
- Reeder, C. B., Reece, D. E., Kukreti, V., Mikhael, J. R., Chen, C., Trudel, S., ... Leis, J. F. (2014). Long-term survival with cyclophosphamide, bortezomib and dexamethasone induction therapy in patients with newly diagnosed multiple myeloma. British Journal of Haematology, 167(4), 563-565.
- Richardson, P. G., Barlogie, B., Berenson, J., Singhal, S., Jagannath, S., Irwin, D., ... Siegel, D. (2003). A phase 2 study of bortezomib in relapsed, refractory myeloma. New England Journal of Medicine, 348(26), 2609-2617.
- Richardson, P. G., Bensmaine, A., Doerr, T., Wang, J., Zaki, M. H., & MM-007 Study Investigators. (2015). MM-007: A phase 3 trial comparing the efficacy and safety of pomalidomide (POM), bortezomib (BORT), and low-dose dexamethasone (LoDEX [PVD]) versus BORT and LoDEX (VD) in subjects with relapsed or refractory multiple myeloma (RRMM). Journal of Clinical Oncology, 33, 15_suppl.
- Richardson, P. G., Hofmeister, C., Raje, N. S., Siegel, D., Lonial, S., Laubach, J. P., ... Zaki, M. H. (2015). A phase 1, multicenter study of pomalidomide, bortezomib, and low-dose dexamethasone in patients with proteasome inhibitor exposed and lenalidomide-refractory myeloma (Trial MM-005). Blood, 125(23), 3036.
- Richardson, P. G., Jagannath, S., Jakubowiak, A. J., Lonial, S., Raje, N., Alsina, M., ... Vesole, D. H. (2010). Phase II trial of lenalidomide, bortezomib, and dexamethasone in patients (pts) with relapsed and relapsed/refractory multiple myeloma (MM): updated efficacy and safety data after > 2 years of follow-up. *Blood*, 116(21), 3049.
- Richardson, P. G., Schlossman, R. L., Alsina, M., Weber, D. M., Coutre, S. E., Gasparetto, C., ... Lonial, S. (2013). PANORAMA 2: panobinostat in combination with bortezomib and dexamethasone in patients with relapsed and bortezomib-refractory myeloma. Blood, 122(14), 2331-2337.
- Richardson, P. G., Siegel, D. S., Vij, R., Hofmeister, C. C., Baz, R., Jagannath, S., ... Song, K. (2014). Pomalidomide alone or in combination with low-dose dexamethasone in relapsed and refractory multiple myeloma: a randomized phase 2 study. Blood, 123(12), 1826-1832.
- Richardson, P. G., Weller, E., Lonial, S., Jakubowiak, A. J., Jagannath, S., Raje, N. S., ... Mazumder, A. (2010). Lenalidomide, bortezomib, and dexamethasone combination therapy in patients with newly diagnosed multiple myeloma. Blood, 116(5), 679-686.
- Rosenbaum, C. A., Stephens, L. A., Kukreti, V., Zonder, J. A., Cole, C., Zimmerman, T. M., ... Wolfe, B. (2016). Phase 1/2 study of carfilzomib, pomalidomide, and dexamethasone (KPd) in patients (Pts) with relapsed/refractory multiple myeloma (RRMM): A Multiple Myeloma Research Consortium multicenter study. Journal of Clinical Oncology, 34, 15 suppl.
- Roussel, M., Lauwers-Cances, V., Robillard, N., Belhadj, K., Facon, T., Garderet, L., ... Fohrer, C. (2016). Frontline therapy with carfilzomib, lenalidomide, and dexamethasone (KRd) induction followed by autologous stem cell transplantation, KRd consolidation and lenalidomide maintenance in newly diagnosed multiple myeloma (NDMM) patients: primary results of the Intergroupe Francophone Du MyéLome (IFM) Krd phase II study. Blood, 128(22), 1142.

Continued on next page

Page 25 of 27

THE UNIVERSITY OF TEXAS MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm has been developed for MD And

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Roussel, M., Lauwers-Cances, V., Robillard, N., Hulin, C., Leleu, X., Benboubker, L., ... Fruchart, C. (2014). Front-line transplantation program with lenalidomide, bortezomib, and dexamethasone combination as induction and consolidation followed by lenalidomide maintenance in patients with multiple myeloma: a phase II study by the Intergroupe Francophone du Myelome. *Journal of Clinical Oncology*, 32(25), 2712-2717.
- San Miguel, J., Weisel, K., Moreau, P., Lacy, M., Song, K., Delforge, M., ... Alegre, A. (2013). Pomalidomide plus low-dose dexamethasone versus high-dose dexamethasone alone for patients with relapsed and refractory multiple myeloma (MM-003): a randomised, open-label, phase 3 trial. *The Lancet Oncology*, 14(11), 1055-1066.
- San-Miguel, J. F., Hungria, V. T., Yoon, S. S., Beksac, M., Dimopoulos, M. A., Elghandour, A., ... Corradini, P. (2014). Panobinostat plus bortezomib and dexamethasone versus placebo plus bortezomib and dexamethasone in patients with relapsed or relapsed and refractory multiple myeloma: a multicentre, randomised, double-blind phase 3 trial. *The Lancet Oncology*, 15(11), 1195-1206.
- Schirrmeister, H., Bommer, M., Buck, A., Müller, S., Messer, P., Bunjes, D., ... Reske, S. (2002). Initial results in the assessment of multiple myeloma using 18F-FDG PET. *European Journal of Nuclear Medicine and Molecular Imaging*, 29(3), 361.
- Shah, J. J., Stadtmauer, E. A., Abonour, R., Cohen, A. D., Bensinger, W. I., Gasparetto, C., ... Pascucci, N. (2015). Carfilzomib, pomalidomide, and dexamethasone for relapsed or refractory myeloma. *Blood*, 126(20), 2284-2290.
- Shah, N., Ahmed, F., Bashir, Q., Qureshi, S., Dinh, Y., Rondon, G., ... Champlin, R. (2012). Durable remission with salvage second autotransplants in patients with multiple myeloma. *Cancer*, 118(14), 3549-3555.
- Siegel, D., Martin, T., Nooka, A., Harvey, R. D., Vij, R., Niesvizky, R., ... Lonial, S. (2013). Integrated safety profile of single-agent carfilzomib: experience from 526 patients enrolled in 4 phase 2 clinical studies. *Haematologica*, 98, 1753-1761.
- Siegel, D. S., Martin, T., Wang, M., Vij, R., Jakubowiak, A. J., Lonial, S., ... Chanan-Khan, A. (2012). A phase 2 study of single-agent carfilzomib (PX-171-003-A1) in patients with relapsed and refractory multiple myeloma. *Blood*, 120(14), 2817-2825.
- Sonneveld, P., van der Holt, B., Segeren, C., Vellenga, E., Raymakers, R., Verhoef, G., ... Wittebol, S. (2004). Intensive versus double intensive therapy in untreated multiple myeloma: updated analysis of the randomized phase III study HOVON 24 MM. *Blood*, 104, 948.
- Stadtmauer, E. A., Pasquini, M. C., Blackwell, B., Knust, K., Bashey, A., Devine, S. M., ... Giralt, S. A. (2016). Comparison of autologous hematopoietic cell transplant (autoHCT), bortezomib, lenalidomide (Len) and dexamethasone (RVD) consolidation with len maintenance (ACM), tandem autohct with len maintenance (TAM) and autohct with len maintenance (AM) for up-front treatment of patients with multiple myeloma (MM): primary results from the randomized phase III trial of the blood and marrow transplant clinical trials network(BMT CTN 0702-StaMINA Trial). *Blood*, 128(22), LBA-1.
- Stewart, A. K., Rajkumar, S. V., Dimopoulos, M. A., Masszi, T., Špička, I., Oriol, A., ... Goranova-Marinova, V. (2015). Carfilzomib, lenalidomide, and dexamethasone for relapsed multiple myeloma. *New England Journal of Medicine*, 372(2), 142-152.
- Vij, R., Wang, M., Kaufman, J. L., Lonial, S., Jakubowiak, A. J., Stewart, A. K., ... Bahlis, N. J. (2012). An open-label, single-arm, phase 2 (PX-171-004) study of single-agent carfilzomib in bortezomib-naive patients with relapsed and/or refractory multiple myeloma. *Blood*, 119(24), 5661-5670.

Continued on next page

Department of Clinical Effectiveness V4 Approved by The Executive Committee of Medical Staff 09/25/2018

Page 26 of 27

Making Cancer History®

MDAnderson Multiple Myeloma Disclaimer: This algorithe Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

SUGGESTED READINGS - continued

- Weber, D. M., Chen, C., Niesvizky, R., Wang, M., Belch, A., Stadtmauer, E. A., ... Lonial, S. (2007). Lenalidomide plus dexamethasone for relapsed multiple myeloma in North America. New England Journal of Medicine, 357(21), 2133-2142.
- Zamagni, E., & Cavo, M. (2012). The role of imaging techniques in the management of multiple myeloma. British Journal of Haematology, 159(5), 499-513.
- Zamagni, E., Patriarca, F., Nanni, C., Zannetti, B., Englaro, E., Pezzi, A., ... Pantani, L. (2011). Prognostic relevance of 18-F FDG PET/CT in newly diagnosed multiple myeloma patients treated with up-front autologous transplantation. Blood, 118(23), 5989-5995.
- Zepeda, V. H. J., Duggan, P., Neri, P. E., & Bahlis, N. J. (2014). Cyclophosphamide, bortezomib and dexamethasone (CYBORD) is a feasible and active regimen for non-transplant eligible multiple myeloma patients. Blood, 124, 5751.
- Zervas, K., Verrou, E., Teleioudis, Z., Vahtsevanos, K., Banti, A., Mihou, D., ... Terpos, E. (2006). Incidence, risk factors and management of osteonecrosis of the jaw in patients with multiple myeloma: a single-centre experience in 303 patients. British Journal of Haematology, 134(6), 620-623.

Page 27 of 27

MDAnderson Multiple Myeloma Cancer Center Disclaimer: This algorithm

Making Cancer History®

Disclaimer: This algorithm has been developed for MD Anderson using a multidisciplinary approach considering circumstances particular to MD Anderson's specific patient population, services and structure, and clinical information. This is not intended to replace the independent medical or professional judgment of physicians or other health care providers in the context of individual clinical circumstances to determine a patient's care. This algorithm should not be used to treat pregnant women.

DEVELOPMENT CREDITS

This practice algorithm is based on majority expert opinion of the Myeloma Center Faculty at the University of Texas MD Anderson Cancer Center. It was developed using a multidisciplinary approach that included input from the following:

> Bouthaina Shbib Dabaja, MD (Radiation Oncology) Wendy Garcia, BS* Hans C. Lee, MD (Lymphoma/Myeloma) Elizabeth E. Manasanch, MD (Lymphoma/Myeloma) Sarah Milgrom, MD (Radiation Oncology) Robert Z. Orlowski, MD, PhD Amy Pai, PharmD⁺ Krina Patel, MD (Lymphoma/Myeloma) Chelsea C. Pinnix, MD (Radiation Oncology) Muzaffar H. Qazilbash, MD (Stem Cell Transplantation) Sheeba K. Thomas, MD (Lymphoma/Myeloma)[†] Donna M. Weber, MD (Lymphoma/Myeloma)

^T Core Development Lead

* Clinical Effectiveness Development Team